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¥ PR T BibiHLuggie/Luggie Series PA04-A700-C 25.2V 252Wh
5L A Chinese
Name of S | .
ample %5? /
English
et 1113040048
Sample No.
i i B B ) PR
Consignor FREERIDER CORP.
A E$ L BRI A IR 4 )
Manufacturer SIMPLO TECHNOLOGY CO., LTD.
T BEAE (TR IERRIT RRAUFHETI

Test method

ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.5/Amend. 1 38.3

BREE CRTEkiyaimBid s e mpsE £

FEAFH ]
= = ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

Criterion OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend. 1 38.3
M5, s E AR AT

Appearance Black Plastics cement shell

¥ r2 A S §

#H o B A 2013-04-10 e RIALIE B H 2013-04-16 ~ 2013-05-27

Accepted Date Test Date

o SERLEL; A YRl phoky s MR B IR L S AR R AR

PR A Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
Gk, EHGHAREE T RREWEHNENE Rk T
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3krHEEEK .
by ot The sample has passed the test items of UNITED NATIONS “Recommendations on the
- TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion  |ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3.
A% H # (Date) - 2013-05-27
- T 75 B B4 Rechargeable Lithium Battery. =
Comment $ 4
T
ESIX RTINS / MH R (S /
Consignor (7 EQ
Address { ‘FﬁSt ngle
e 1){( AR i g Gk ,q Zt;'\
“ -
Approver: Checker: Compiler:
R¥

Title:

o LRI (Vice chief engineer)
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A2 IR B L AR HAZRIATREERT Jrenps. 4 ATk &3
-‘3. . J-a]-ra = E
Name of Test Standard requirement or The .
N Test Result [Concl n| R k
0. Clause Number of Standard €s u clusio emar
ltems
B CET s lvmsimmdsc s KR mpRET
1) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 k8 T. 1| L3 1
1 ) Egﬁm . UN Manual of Tests and Criteria Section see Appendix 1 Fag e
See App X /
Altitude simulationfsr/so/ac. 10/11/Rev. 5/Amend. 1 38,3 Test T
ST/S5G ol ev. 5/Amend. 1 38.3 Test T.1 Passed
BeaE (kT EREmEim it KGRk
AR Ty ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 85 T. 2| RLE{E 2
2 Th m 1 UN Manual of Tests and Criteria Section See Appendix 2 g /
ermal test ST/SG/AC. 10/11/Rev. 5/Amend. | 38.3 Test T.2 Passed
e (T ak Ml R AsREE
e JBEY ST/SG/AC. 10/11/Rev. 5/Auend. 1 38. 3 k% T.3) W2 3
3 Vib ¢ UN Manual of Tests and Criteria Scction See Appendix 3 ey e /
lbration ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3 Passai
BoR CETRERTEHmME RmiriET
o Y ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 X8 T. 4 LI 4
4 ol UN Manual of Tests and Criteria Section See Appendix 4 &t /
0e ST/8G/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.4 Passed
el Gz Eiucy K RbREF
ﬂ“ﬁﬁ’ IFY ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 i®R4e 1.5 WLffF 5
5 B i UN Manual of Tests and Criteria Section See Appendix 5 a1 /
xternal short |qp/su/ac. 10/11/Rev. 5/Amend. 1 38.3 Test T.5 Pasand
circuit
P E s FER B b K EET
HE W) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 %% T.6| LK 6
6 C h UN Manual of Tests and Criteria Section See Appendix 6 ﬁ}’% /
Tus ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.6 Passsid
A E (TR memrEids KR mgEF
I WY ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,2 K3 T.7| W7
7 0 h UN Manual of Tests and Criteria Section See Appendix 7 ey /
vercharge ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.7 Passed
BHaE (FFRsfemisimnmis KRR F
Mk Y ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 3% T.8| TLH:4 8
8 > UN Manual of Tests and Criteria Section See Appendix 8 g4
pp /
Forced discharge |s7/s0/ac. 10/11/Rev. 5/Amend. | 38.3 Test 1.8 Pamusd
WIS A PRAEIRLRE : 21°C IR - /%
Test Environment Ambient temperature:21°C, Ambient humidity:/%
Condition
BB )
N \Test‘ ltem .
2 2
Subcontracted Test sagpE | AFF / [ 4 /
Condition Subcontracted | Name Post Code
Laboratory okt / W, 35 y
Address Tel
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A5 | AL B £ AR e BERRA
No. Name of TestItems | Aititude simulation
1 v Sis
. : Al Before J& After
Ha | mana — S FERE | HAE | 1o
%5 Sample Status R i N Vil A FF#9 & |Mass Loss| Residual 2% -3
No. /g AY /’g IV /% % Event
01 | gt | 2124 | 2878 | 22017 | 28.79 0.01 100.00 | ©
002 | erpiid | 212125 | 288 | 212108 | 2881 0.01 100. 00
’ ICYCs A ey
003 | iovcrury e | 212417 | 28.78 | 2123.98 | 28.77 0.01 99.97 | O
004 | erot®R | 2120065 | 28.82 | 212042 | 28.83 0.01 100.00 | O
005 | soverort | 212050 | 28.86 | 212034 | 28.85 0.01 99.97 | o
006 | severre | 211935 | 2877 | 2119.14 | 28,77 0.01 100.00 | ©
007 | spmoreh | 212086 | 28.82 | 2120.63 | 28.82 0.01 100.00 | O
008 | oo rrimt 1912018 | 28.82 | 2119.99 | 28.81 0.01 99.97 | ©
U-]‘ZF:' This space intentivnally

Hix: Ll V-iRA D-ARAK R-AE PRk 0-ABIR. LA, LMK, LKL, fik.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 4 RBAD LA | AR

No. Name of Test Items | Thermal test

s ; RIS A Before RIS Afte -

Ha |  Haks oL MR Aler | g3k | #ans| o
%5 Sample Status RE | FRLE RE 7%, JE | Mass Loss| Residual | 30, %
Sample Mass oCv Mass ocv OCV  |Other

No. /g A% /g A% 1% /%  |Event

001 | yemme®h o | 212017 | 2879 | 212036 | 2847 0. 04 98. 89

002 | el | 212108 | 28.81 | 2120.04 [ 28.49 0.05 98. 89

003 | eren | 212308 | 2877 | 212297 | 28.46 0.05 98.92 | O

004 | gt | 212042 | 2883 | 2119.41 | 28.50 0.05 98.86 | O

005 | somera e o | 212034 [ 28,85 | 2119.37 | 28.50 0.05 %8.79 | O

006 | soorriiet | 21914 | 2877 | 21828 | 28.45 0. 04 98.89 | O

07 | socerrrn® | 212063 | 28.82 | 2119.81 | 28.48 0.04 | 9882 | O

008 | cmeromst | 211909 | 2881 | 2119.07 | 28.46 0. 04 98.79 | O
uF’H:E This space intentionally

left hlank

Fid: Lok V-iRA DRk R-aREL F-ReK 0-AME. LR, AMK. LKA, fAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 3 LT B 4 AR ezh
No. Name of Test Items | vipration
#J’n #:f‘:‘r:{r;y{,’!é ﬁﬁ%\ﬁﬁ Before ﬁ%/& After }ﬁi#ﬁi ;H’%“EE _}i"./f@,
£ Sample Status ' 2 F#wE| RE | F% WA |Mass Loss| Residual | %
Sample Mass ocv Mass oCcv ocv Other
No. /g IAY% /g A% /% 1% Event
1ICYCSE 7R L .
001 | oy Fully charged | 2120.36 | 28.47 | 2121.10 | 28.45 0.00 99. 93 0
1CYCTE 4 Fi L ] . ! .
002 69C Fully shooged. | 2120.04 | 28:49 | 2120.83 | 2848 0. 00 99. 89
; ICYCTE AR
003 o1 Fully harged | 2122:97 | 28.46 | 2123.68 | 28.42 0.00 99. 93 0
1CYCTE 4 FE . . — ; ]
004 | oy pumty charged | 2119.41 | 28.50 | 2120.16 | 28.48 0. 00 99.93 0
= S0CYC5E 7o e ’ -
005 | Sueve Fully oharged | 2119-37 [ 28.50 | 2120.05 | 28.48 0. 00 99. 93 0
S0CYCFES R i = , 5
006 | sove Fuily eharged | 211828 | 28.45 [ 2118.75 | 28.41 0. 00 99. 86 0
BOCYCHE4 %1
007 | ocvc Fully eharged | 2119.81 | 28.48 | 2120.53 | 28.46 0.00 99. 93 0
008 SOCYGR P 2119.07 | 28.46 | 2119.76 | 28.44 0. 00 99. 93 0

H0CYC Fully charged

¢ | This space intentionally
BT %
)L_Fl left blank

Bix: LRk V-RA D-MIR R-EL F—R K 0-LidF. LR, TR, RBE. AAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 i I B 4 A i
No. Name of Test Items Shudi
RE B Before RIS After
(R ARk A RERE |FbE | fa
£ Sample St;tus RE | FROUE | KZ Fr#&-w, /& | Mass Loss| Residual nE
Sample Mass ocv Mass ocv OCV | Other
No /g A% g A% /% % Event
001 | iovc ruirs et | 212010 | 2845 | 212102 | 28.44 0.00 99.96 | O
002 | iovc Furty amesed | 212083 | 28.46 | 2120.72 | 28.45 0.01 99.96 | ©
WS | v rony s | 212588 | 2842 [ 289561 | zmias 0.00 99.96 | o
004 | v Turty oeses | 2120.16 | 28.48 | 2120.06 | 2847 0.00 99.96 | o
005 | soevc rurry messes | 2120.05 | 2848 | 2119.00 | 2847 0. 00 99.96 | ©
006 | sovte rursy aeessi’ | 211875 | 2841 | 211269 | 28.40 0.00 99.96 | O
07 | e s cueed | 212053 | 98,45 | 2100.47 | 2845 0. 00 99.96 | O
O | socws murty g | 213876 | 28,41 | 2115.68 | 25 0. 00 100.00 | ©
U.Ff’% This space intentionally

HiE: LR V=R, DAk R-a 2
Note: L-Leakage V-Venting D-Disassemb
No Disassembly,No Rupture & No Fire.

ly R-Rupture F-Fire O-No Leakage,No Venting,
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A% ; BBA B LA i -

No. Name of Test [tems External short circuit
ek A MafF gi‘mirtil%f:rfeiture Feis
Sample No. Sample Status ’ o Other Event

o0 L€ Futly horge i ¢

a0z 1(7Y(1:C§ﬁﬁ? C}Eh:iged 55.8 -

003 1CY(1:C§E§? :g;liged b4. 4 0

004 LCC Fully chrged 5.6 v

005 K001 Fully chneges 58 g

006 5001 Fully charzed il 0

001 S00C Fully corge 5.6 g

5 5001 Fully charge 54.2 0
LLF 2 This space igl;zzltcionall_v left

&ix: D4R R-3REL F-AE K 0-AMIK. Ak, Aail.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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G 6 BB B 2 A HIE
No Name of Test [tems Crush
Mg Bk Kot ORxHRE HwAE
Sample No. Sample Status Max. Externﬁ:-‘Temper ature Otlict Evet
1CYC 50%% &
s 1CYC 50% Capacity 22.1 o]
ICYC 50%7 & J
- 1CYC 50% Capacity 21.6 0
1CYC 50%7cft
ot 1CYC 50% Capacity el 7 0
10YC 50%Z G el
o 1CYC 50% Capacity 2l.5 0
013 1CYC 505708 i "

1CYC 50% Capacity

BLFE This space intentionally left blank

&k D-fBAK F-ALK 0-RAIR, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% : RBAA LA | iTF
No. Name of Test Items | gvercharge
o iR A iR
Sample No. Sample Status Other Event
014 ICYCSE2FEH 0
1CYC Fully charged
015 ’lCYC?—Ef—f\-:?EEE 0
1CYC Fully charged
016 LCYCTEA 8 1 0
1CYC Fully charged
017 ICYCSER= AW 0
ICYC Fully charged
018 50CYCse =7l O
50CYC Fully charged
019 59c*rcﬁ5%?ﬁtla 0]
50CYC Fullv charged
020 S0CYCTER TR 0
50CYC Fully charged
021 50CYCsE = 7em (0]
90CYC Fully charged
PR This space intenticnally left blank

HiE: D4R F-RK 0-AMK, AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 g IR B LA 5tk il TR R,
No. Name of Test Items Forced discharge
oG5 Honk A5 EARE
Sample No. Sample Status Ciher Bigant
022 1CYC lFCﬁYli? ﬁ?ﬂ?ﬂrg@ d 0
e
023 1CYC 1FCL1Y;[L1T _c]l_ijfc?arged 0
024 1CYC IF(LIIICSJ %i}if‘arged 0
025 1CYC IFCqucljf ?iffc?llarged 0
YC4
026 1CYC 1F‘(UY1CITVE éﬁlji(cf.arged 0
027 1CYC II:C;JYICIZU %iﬁsiilarged Q
028 1CYC chquclj\? %i?c?arged 0
029 1CYC I;UYE.):-“ éci?c?arged 0
030 1CYC lfsjlcljyb %iﬁiifarged 0
031 1CYC lI:Cqu(ji;;G %iﬁsﬂc?far ged 0
B
032 50CYC5 OFCUYICIJ;ID ji{fargm 0
033 EOCYCD(E;{I?;J ?i}fctl?arged 0
FEAT
034 50C &’CSOFCﬁYICiT Jdﬂiﬂ.'jlcfarged 0
035 50CYC5 UFCquclg;f‘[E i'i?arged 0
o A
036 5 GCYCS(L?I(;T f;iff((:farged O
037 50C ‘1'{'_55 OFEE{IL;? %ifflcfarged 0
fa8 SOCYC5 UFCquCf;C i?fcfarged 0
048 5 GCYCs(EJYlCl;;D %iﬁsﬁc?arged 0
e 50C &’C?OFCQYl(ia? ‘J;l:iﬁsicfarged 0
041 50C YCS OE:L;:‘,ICI? %ihirtl}arged 0

&iE: DMK F-RK 0-AMIR, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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